MILL TEST CERTIFICATE L
Customer DUFERCO STE EL
) ; 6363, Donghaean-ro, Nam—gu,
L/C No. Head Office Pohang,790-707, S. Korea
P/O#G; 32201408C33P Cartificali™g; IH20140800767 - 1
Commodity H-BEAM Class Cert. No.
R ASTM A572 G50/A992/
Specification CSA 350W Date of Issue 2014-08-07
) Chemical Composition (%) Tensile Test Impact Test (V-notch)
Dimensions Heat No i clsi|mn| p|g [CulMof| Al | blsg | Tensile.dyiq poi ion@| Yield | ava | 1 ) 3 fom actnserzgr:ws en Size)
&Length " | weight o Ni |cr| v N JCE | Swengiiy |''°d PULEIdnoation™ | TS0 e
- (ka) %100 %1000 X100 %1000 %100 N/mm?2 % () e
30X10-1/2X99 T 25 3 549 318 55.8  0.76
40.00 FT FES184 1.9 759 17 17701 26[ 13 13 49 ] it 31 546 414 26.3 0.76
30X10-1/2X99 2 53 3 549 437 56.00 0.78
40.00 FT FES185 3,509 19 141832212 o i 29 dl 545 428 26.6 0.78
30X10-1/2X99 6 55 3 TEE P 323 26.3 0.78
40.00 FT BES186 1477 19 1419314 14 g 4 20 o8 541 420 267 0.78
30X10-1/2X99 5 o5 2 " 546 723 26.3 0.78
40.00 FT PES187 gosgl 17 13104 4 0 g [ I 427, 258 0.78
30X10-1/2X132 6 T8 2] 2550 457 540 0.74
40.00 FT BEST39 144 354 18 171107 19 19f o b o4 48 424 o4 0.74 o
30X10-1/2X132 0 I 217 23.0] 0.73 D
40.00 FT PEST47 193040 19 1910120 18 Lo & ! 414 23.6 0.73 @ II@ g
40 i
TOTAL 81,408 ‘
(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mm (3) Yield Ratio = YP/TS
Conditions of supply : As Rolled
ﬂ 4 iN /‘g WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team
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